ASSEMBLY INSTRUCTIONS

Dimension : 22.5'"D * 18"W * 42"H Dlmﬁ%k
LIST OF PARTS LIST OF HARDWARE
A: BACK FRAME @ 1pc F | LONGBOLT )i @1/4" * 75 mm 4pcs
G | MIDDLE BOLT )i B1/4" * 63.5 mm 4pcs
B 1 SEAT FRAME Q tpe H | SHORTBOLT (¢) 91/4" * 38 mm 3pes
C : FRONT LEG s 2pes I | LOCK WASHER ) @1/4" *2mm 11pes
D : SIDE STRETCHER _ 2pes 1 | WASHER @ oua+2*2mm | lle®
K | WOOD SCREW oo @8 * 45 mm 6pcs
E : FRONT STRETCHER L 1pc

STEP 1

FINISH




